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4, Test Summary

Section in CFR 47

Part 90.213(a)

RSS 197 section 5.3

Test ltem Result
FCC IC
Part 2.1046 RSS Gen Section 6.12
RF Output Power Part 90.1321 RSS 197 section 5.6 Pass
Modulation Characteristics Part 2.1047 RSS 197 section 5.1 Pass
Part 2.104
99% & -26 dB Occupied Bandwidth P::tt 90.203 RSS Gen section 6.6 Pass
Emission Mask Part 90.210(b) Not applicable Pass
. . , Part 2.1051 RSS Gen Section 6.13
Spurious Emissions at Antenna Terminal Part 90.1323 RSS 197 section 5.7 Pass
. . . Part 2.1053 RSS Gen Section 6.13
Field Strength of Spurious Radiation Part 90.1323 RSS 197 section 5.7 Pass
o Part 2.1055(a)(1)(b) | RSS Gen section 6.11
F I . P
requency stability vs. temperature Part 90.213(a) RSS 197 section 5.3 ass
Part 2.1 1)(2 R i 1
Frequency stability vs. voltage art 2.1055(d)(1)(2) SS Gen section 6 Pass

Pass: The EUT complies with the essential requirements in the standard.
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5. General Information
5.1 Client Information

Applicant: Baicells Technologies Co., Ltd.

3F, Hui Yuan Development Building, No.1 Shangdi Information Industry
Base, Haidian Dist., Beijing, China

Address of Applicant:

Manufacturer Baicells Technologies Co., Ltd.

3F, Hui Yuan Development Building, No.1 Shangdi Information Industry
Base, Haidian Dist., Beijing, China

Address of Manufacturer:

5.2 General Description of E.U.T.
Product Name: LTE-TDD Base Station

Model No.: mBS1100

Operation Frequency range: | 3655MHz~3695MHz

Modulation type: BPSK,QPSK,16QAM,64QAM

Antenna type: External antenna (“N” type)

Antenna gain: 7 dBi

Power supply: DC 48V

Test Channle:
10MHz 20MHz
Channel: Frequency (MHz) Channel: Frequency (MHz)

Lowest 3655 Lowest 3660
Middle 3675 Middle 3675
Highest 3695 Highest 3690

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.:CCIS151200980RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 5 of 62
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5.3 Test modes

Data mode (QPSK)

Keep the EUT in data communicating mode (QPSK).
(10MHz, 20MHz)

Data mode (64QAM)

Keep the EUT in data communicating mode (64QAM).
(10MHz, 20MHz)

5.4 Description of Support Units

Manufacturer

Description Model Serial Number FCC ID/DoC

LED DRIVER EUV-200S048SV N/A N/A

5.5 Related Submittal(s) / Grant (s)

FCC: This submittal(s) (test report) is filing to comply with Section Part 90 subpart Z of the FCC CFR 47

Rules.

IC: This submittal(s) (test report) is filing to comply withRSS 197

5.6 Test Methodology

FCC: Both conducted and radiated testing were performed according to the procedures document on
TIA/EIA 603 and FCC CFR 47.1046, 2.1047, 2.1049, 2.1051, 2.1053, 2.1055 and 2.1057
IC: Both conducted and radiated testing were performed according to RSS Gen, RSS 197, ANSI

C63.10:2009.

5.7 Laboratory Facility

The test facility is recognized, certified, or accredited by the following organizations:

e FCC - Registration No.: 817957

Shenzhen Zhongjian Nanfang Testing Co., Ltd. EMC Laboratory has been registered and fully described in
a report filed with the (FCC) Federal Communications Commission. The acceptance letter from the FCC is
maintained in out files. Registration 817957, February 27, 2012.

e |IC - Registration No.: 10106A-1

The 3m Semi-anechoic chamber of Shenzhen Zhongjian Nanfang Testing Co., Ltd. has been Registered by
Certification and Engineering Bureau of Industry Canada for radio equipment testing with Registration No.:

10106A-1.

e CNAS - Registration No.: CNAS L6048
Shenzhen Zhongjian Nanfang Testing Co., Ltd. is accredited to ISO/IEC 17025:2005 General Requirements
for the Competence of Testing and Calibration laboratories for the competence of testing. The Registration

No. is CNAS L6048.

5.8 Laboratory Location

Shenzhen Zhongjian Nanfang Testing Co., Ltd.
Address: No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Tel: +86-755-23118282
Fax: +86-755-23116366

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.:CCIS151200980RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
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5.9 Test Instruments list

. Cal. Date Cal. Due date
Test Equipment Manufacturer Model No. Inventory No.
(mm-dd-yy) (mm-dd-yy)
3m SAC SAEMC 9(L)*6(W)* 6(H) CCIS0001 08-23-2014 08-22-2017
BiConiLog Antenna SCHWARZBECK VULB9163 CCIS0005 03-28-2015 03-28-2016
Horn Antenna SCHWARZBECK BBHA9120D CCIS0006 03-28-2015 03-28-2016
Pre-amplifier
HP 8447D CCIS0003 04-01-2015 03-31-2016
(10kHz-1.3GHz)
Pre-amplifier Compliance Direction
PAP-1G18 CCIS0011 04-01-2015 03-31-2016
(1GHz-18GHz) Systems Inc.
Pre-amplifier AFS33-18002
Rohde & Schwarz GTS218 04-01-2015 03-31-2016
(18-26GHz) 650-30-8P-44
Horn Antenna ETS-LINDGREN 3160 GTS217 04-01-2015 03-31-2016
Spectrum analyzer
Rohde & Schwarz FSP30 CCIS0023 03-28-2015 03-28-2016
9k-30GHz
Spectrum Analyzer .
20Hz-26.5GHz Agilent N9020A MY50510123 10-29-2015 10-29- 2016
EMI Test Receiver Rohde & Schwarz ESRP7 CCIS0167 03-28-2015 03-28-2016
Loop antenna Laplace instrument RF300 EMCO0701 04-01-2015 03-31-2016

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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6. System test configuration
6.1 EUT Configuration

The EUT configuration for testing is installed on RF field strength measurement to meet the
commission’s requirement and operating in a manner which intends to maximize its emission
characteristics in a continuous normal application.

6.2 EUT Exercise

The EUT (Transmitter) was operated in the engineering mode to fix the Tx frequency which was for the
purpose of the measurements.

6.3 Configuration of Tested System

AC/DC adapter

AC mains connection
EUT

Som—m = i

To external J 8
antenna «— | A\ Termination

Termination

6.4 Description of Test Modes

The EUT has been tested under operating condition.

EUT staying in continuous transmitting mode. Channel Low, Mid and High for each type band with rated
data rate were chosen for full testing.

The field strength of spurious radiation emission was measured as EUT stand-up position (H mode) and
lie down position (E1, E2 mode) for three modes with power adaptor, earphone and Data cable. The
worst-case H mode.

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.:CCIS151200980RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 8 of 62
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6.5 Transmit Output Power and PSD

Test Requirement:

FCC part90.1321(a) and RSS-197 Clause 5.6.2

Test Method:

FCC part2.1046 and RSS Gen section 6.12

Limit:

FCC:

(a) Base and fixed stations are limited to 25 watts/25 MHz equivalent isotropically radiated
power (EIRP). In any event, the peak EIRP powerdensity shall not exceed 1 Watt in any
one-megahertz slice of spectrum.

(b) In addition to the provisions in paragraph (a) of this section, transmitters operating in the
3650-3700 MHz band that emit multipledirectional beams, simultaneously or
sequentially, for the purpose of directing signals to individual receivers or to groups of
receivers provided theemissions comply with the following:

(1) Different information must be transmitted to each receiver.

(2) If the transmitter employs an antenna system that emits multiple directional beams but
does not emit multiple directional beamssimultaneously, the total output power
conducted to the array or arrays that comprise the device, i.e., the sum of the power
supplied to allantennas, antenna elements, staves, etc. and summed across all carriers
or frequency channels, shall not exceed the limit specified in paragraph(a) of this
section, as applicable. The directional antenna gain shall be computed as follows:

(i) The directional gain, in dBi, shall be calculated as the sum of 10 log (number of array
elements or staves) plus the directional gain, in dBi,of the individual element or stave
having the highest gain.

(i) A lower value for the directional gain than that calculated in paragraph (b)(2)(i) of this
section will be accepted if sufficient evidence ispresented, e.g., due to shading of the
array or coherence loss in the beam-forming.

(3) If a transmitter employs an antenna that operates simultaneously on multiple directional
beams using the same or different frequencychannels and if transmitted beams overlap,
the power shall be reduced to ensure that the aggregate power from the overlapping
beams does notexceed the limit specified in paragraph (b)(2) of this section. In addition,
the aggregate power transmitted simultaneously on all beams shall notexceed the limit
specified in paragraph (b)(2) of this section by more than 8 dB.

(4) Transmitters that emit a single directional beam shall operate under the provisions of
paragraph (b)(2) of this section.

IC:

5.6.2 The maximum transmitter output power density of equipment, other than mobile and
portableequipment, shall not exceed 1W in any 1 MHz bandwidth.

5.6.3 In addition, equipment, other than mobile and portable equipment, employing antenna
systemsthat emit multiple directional beams, simultaneously or sequentially, for the
purpose ofdirecting signals to individual receivers or to groups of receivers, shall
comply with therequirements in SRSP-303.65.

Test Procedure:

RBW=1MHz, VBW=3MHz, Detector mode= RMS ,
Trace mode: Power averaging over 100 sweeps

Test Instruments:

Refer to section 5.8 for details

Test mode: Refer to section 5.3 for details
Test results: Passed
Measurement Data
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.:CCIS151200980RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 9 of 62
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Transmit Output Power

s Chain 0 Chain 1 Antenna .
Ba?ﬁ.ﬁ“z'?th Modulation | 7% %“éﬁq‘jtlgmg %“éﬁq‘jtlgmg (-(Ii—gtrillfool\\lllv:zr) (C("j%'?) (dBnE/To?AHz) (d%ﬁﬁlbmtz)
Lowest 25.69 25.66 28.69 10 38.69
QPSK Middle 25.54 25.57 28.57 10 38.57
10 Highest 25.58 25.55 28.58 10 38.58 40.00
Lowest 25.75 25.74 28.76 10 38.76
64QAM Middle 25.60 25.61 28.62 10 38.62
Highest 25.53 25.49 28.52 10 38.52
Bandwidth | | Test Outf)ﬁi‘igoower Out%ﬁi"igolw o | Total Power | ARtenna EIRP EIRP Limit
(MHz) Channel (dBm/20MHz) (dBM/20MHz) (dBm/20MHz) (dBi) (dBm/20MHz) | (dBm/20MHz)
Lowest 28.55 28.53 31.55 10 41.55
QPSK Middle 28.44 28.46 31.46 10 41.46
20 Highest 28.58 28.55 31.58 10 41.58 43.01
Lowest 28.72 28.77 31.76 10 41.76
64QAM Middle 28.66 28.69 31.69 10 41.69
Highest 28.61 28.65 31.64 10 41.64
PSD
Bandwidth [ . | Test | ChainOPSD | Chain1PSD | TotalPSD | AN | giRp gensity | FIRP density
(MHz) Channel (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBi) (dBm/MHz) (dBm/MHz)
Lowest 16.68 16.75 19.73 10 29.73
QPSK Middle 16.76 16.66 19.72 10 29.72
10 Highest 16.60 16.71 19.67 10 29.67 30.00
Lowest 16.60 16.44 19.53 10 29.53
64QAM Middle 16.49 16.64 19.58 10 29.58
Highest 16.42 16.53 19.49 10 29.49
Bandwidth Modulation Test Chain 0 PSD Chain 1 PSD Total PSD Anet(;innna EIRP density EIRIT_i?nei?sity
(MHz) Channel (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBi) (dBm/MHz) (dBmM/MHz)
Lowest 14.98 15.26 18.13 10 28.13
QPSK Middle 14.94 15.16 18.06 10 28.06
20 Highest 15.12 15.13 18.14 10 28.14 30.00
Lowest 15.16 15.17 18.18 10 28.18
64QAM Middle 15.28 15.10 18.20 10 28.20
Highest 15.06 15.02 18.05 10 28.05

Remark: Directional antenna Gain = Antenna Gain + 10 Ig (ANTy) = 10 dBi

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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Test plot as follows:

Power
Chain 0:

10MHz

Canter Freq: 1655000000 OHz TimeSiet 50 Canter Freq: 1655000000 GHz TimeStet T50
Trig: Fres Run AvgMsli> 2000 Direttiee: Dawnlink W Trig: Fros Run Avgltobd> 200000 Diestisn: Dawnlink
Ext Gaiec 780 48 EIW 10 MH2050 RE)

daar: 40 48 Ext Oiec 750 4B EW: 10 MH2(50 RE)

" Span 15 MHz| — I Hz - ) - - Span 15 MHz |
#Res BW 1 MHz FVEW 3 MHz Sweep 1ms| Pl #Re FVEW 3 MHz Sweep 1msj
Man

Channel Power Power Spectral Density Channel Power Power Spectral Density

25.69 dBm /10 MHz -44.31 dBm Hz 25.75 dBm /10 MHz -44.25 dBm Hz

Lowest channel

Aghlers LTL 700 - Chaneel Pewer TH V180 - Chaned Power

er Freq 3.675000000 GHz Canter Freq; 3 6TH00000 OHz r Freq 3.675000000 GHz Cantes Freq: 3676000000 GHz
Trig: Fres Run Mgl > 20200 e Trig: Fres Run Mgt 200200
Ext Oaiec -T 50 4B 50 Artar 40 48 Ext Osiec T .50 dB

Ref 40.00 dBm Ref 40.00 dBm

o

! — . o
#Res BW 1 MHz #VBW 3 MHz Sweep 1ms ! sw'wm #Res BW 1 MHz #VBW 3 MHz
Man

Channel Power Power Spectral Density Channel Power Power Spectral Density

25.54 dBm /10 MHz -44.46 dBm Hz 25.60 dBm /10 MHz -44.40 dBm Hz

Middle channel

Canter Freq: 1636000000 GHz Tim er Freq 3.695000000 GHz Canter Freq: 1636000000 GHz
W Trig: Fras Run Rglbiaba> 200200 W Trig: Fras Run e
Hhaer 40 48 Ext Qaiec 750 4B : x Hhaer 40 48 Ext Gaie: 750 4B

‘Ref 40.00 dBm

" Span 15 MHzl| [center 3805 GHz - ) - B Span 15 MHz
. CF Step " 1 . CF Step
Sweep 1ms. ! D080 R Res BW 1 MHz #VBW 3 MHz Sweep 1ms. ! D080 R
Man Man

#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

Channel Power Power Spectral Density

25.58 dBm /10 MHz -44.42 dBm Hz 25.53 dBm /10 MHz -44.47 dBm Hz

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.:CCIS151200980RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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Aglerd LTE 100 - Charst Frwer

gnﬁf'i.é'ﬁ'ﬁﬁf'_" -
es BW 1 MHz

Channel Power

28.55 dBm 120 MHz

TimaSlet T80
Dérwstion: Downlink
Ext Gain: 750 88 BW: 20 MHz(400 RE)

AVEBW 3 MHz
Power Spectral Density

-44.46 dBm Hz

20MHz

T e —

Channel Power

28.72 dBm /20 MHz

Freq: 2860000000 OHz Tima
AvglHeM> 2000200 Diraction: Downlink
BV 20 MH: {100 RE)

" Span 30 MHz |
Sweep 1msji

Powsr Spectral Density

-44.29 dBm /Hz

es BW 1 MHz
Channel Power

28.44 dBm 120 MHz

AVEBW 3 MHz
Power Spectral Density

-44,57 dBm Hz

{
kﬁ(‘s BW 1MHz

Channel Power

28.66 dBm /20 MHz

Cantar Fraq: 2675000000 OH: Tista
¥ Trig: Fres Rum AvgiHeM> 2000200 Dirction: Downlink
i Gainckow * BAmen; 40 4B ExtGuin: 750 48 BW. 20 MH2(100 RE)

Powsr Spectral Density

-44.35 dBm Hz

gnﬁf'a.aq GHz
es BW 1 MHz

Channel Power

28.58 dBm 120 MHz

Canter Froq: 3850000000 OHz

I
Arglbield> 200000 Dérwstion: Downlink
Ext Gain: 750 88 BW: 20 MHz(400 RE)

~ Span 30 MHz

AVEW 3 MHz

Power Spectral Density

-44.43 dBm Hz

Middle channel

Agierst LTI 150 - Chusnrel Power

Center Freq 3.690000000 GHz

Ref 40.00 dBm

Channel Power

28.61 dBm /20 MHz

Cantar Fraq: 260000000 GH:
Trig: Fres Rum Avglbiobt> 2000200

0
¥ Directien: Downdink
i Gaindmw © RAzen: 40 4B

Ext Gain: 750 8 EW. 20 MiHz{100 RE)

~ Span 30 MHz
Sweep 1ms

Powsr Spectral Density

-44.40 dBm /Hz

Highest channel
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Chain 0:

QPSK 64QAM

Avg Type: RMS Marker 1 3,656740000000 GHz Avg Type: RMS
Trig: Fres Run alHald > 00 g Trig: Fres Run Aglhiald > 20100

;L4 o
Ext Oaiec 750 4B Wiinmdow Ao 83 4B Ext Oaiec 750 4B

Ref 37.50 dBm

#VEBW 3.0 MHz* Sweep 1.000 ms (1001 pts) |

#VEBW 3.0 MHz*

Marker 1 3.67 7280000000 GHz
T Trig: Fras Run

g Typs: RMS
Ten o s K050
WGninclow * Bhen: 40 48 Ext Qaie: 7,50 48

Marker 1 3.676820000000 GHz g Type: RMS
0 D g TTI Fréw Run Mrgliabi> 9001100
1 G Artan &0 48 Ext Oaiec -T .50 dB

Ref 37.50 dBm

Span 20.00 MHz |
#Res BW 1.0 MHz #VBW 2.0 MHz' Sweep 1.000 ms (1001 pis)

Marker 1 3.696240000000 GHz
T Trig: Fras Run

g Typs: RMS
Ten o s K050
WGninclow * Bhen: 40 48 Ext Qaie: 7,50 48

Marker 1 3,693120000000 GHz Avg Type: RMS
e T Trig: Free Run Aglbbabi> 1001100
I i ww Artan &0 48 Ext Oaiec -T .50 dB

Ref 37.50 dBm Ref 37.50 dBm

Center 3.68500 GHz
#Res BIW 1.0 MHz #VBW 2.0 MHz

#VEBW 3.0 MHz* Sweep 1.000 ms (1001

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.:CCIS151200980RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 13 of 62



Report No: CCIS15120098001

20MHz
QPSK 64QAM

Marker 1 3664920000000 GHz g Type: RMS
Trig: Fres Run A

Marker 1 3,668200000000 GHz g Type: RMS
Wi " Whatar: 48 48 Ext Gui: 7,50 48

et Trig: Fres Run
Wil ow e 68 48 Ext Oaie: 750 48

Ref 37.50 dBm Ref 37.50 dBm

Center 3.66000
#Res BIW 1.0 MH.

Mg Type: RMS Marker 1 3.674400000000 GHz Avg Typs: RMS
e e o TrigFres Run o = 4001100 PIC: b gt T FreaRun o =
HOulnd ow Ty Ext Qe -7 50 4B 1 Giain-d ww s Ext Qainc T 50 48

Ref 37.50 dBm

Center 0G Span 40,00 MHz | Center 3. Span 40,00 MHz |
#Res BIW 1.0 MHz #VBW 2.0 MHz Sweep 1.000 ms (1001 pis) #Res BW 1.0 MHz #VBW 2.0 MHz Sweep 1.000 ms (1001 ps)

Marker 1 3,682000000000 GHz Avg Typs: RMS
e e o TrigFres Run o
I G L Artan &0 48 Ext Oaiec -T .50 dB

g Typs: RMS
et T Trig: Fres Run oy
Wiinindow  EAmer: 4 48
Ref 37.50 dBm

Center 3.68000 Gl Center 3.60000 GHz
#Res BIW 1.0 MHz #VBW 2.0 MHz

#Res BW 1.0 MHz #VEBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.:CCIS151200980RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 14 of 62



Report No: CCIS15120098001

Chain 1:

Agllord LTE 700 - Charml Prseer

Canter Freq: 3.655000000 GHz TimeStet 50 Canter Freq: 1655000000 GHz TimeSiet T50
Trig: Fres Run AvglHiebd> 200000 W Trig: Fros Run AglHisi> 200200
40 48 Ext Gaie: 7.5 4B : 40 48 Ext Quin: 7,90 4B

[center 3655 GHz pan 15 MH [Center 3.655GHz - - - - " Span 15 MHz
lRes BW 1 MHz FVEW 3 MHz ! 5 lRes BW 1 MHz FVEW 3 MHz Sweep 1ms

Channel Power Power Spectral Density Channel Power Power Spectral Density

25.66 dBm /10 MHz -44.34 dBm /Hz 25.74 dBm /10 MHz -44.26 dBm Hz

Agllord LTE 700 - Charml Prseer

snter Freq 3.675000000 GHz Canter Freq; 3 6TH00000 OHz snter Freq 3.675000000 GHz Cantes Freq: 3676000000 GHz
o Trig: Fres Aun Aurgliabi 2001200 o Trig: Fres Aun AnglHiabi> 2007200
Artar 40 48 Ext Ouiec -7 50 4B Artar 40 48 Ext Oadec T 50 48

Ref 40.00 dBm Ref 40.00 dBm

[center 3.675GHz Span 15 MHz - [center 3.675GHz Span 15 MHz
}snes BW 1MHz AVBW 3 MHz Sweep 1ms }snes BW 1MHz AVBW 3 MHz Sweep 1ms
Channel Power Power Spectral Density Channel Power Power Spectral Density

25.57 dBm 110 MHz -44.43 dBm /Hz 25.61 dBm /10 MHz -44.3%9 dBm Hz

Middle channel

Cantes Freq 1695000000 GHz i 7 er Freq 3.695000000 GHz Cantes Freq 1695000000 GHz TimeSier TS0
W Trig: Fros Run AvglHiebd> 200000 W Trig: Fros Run aw
taman: 40 6B Ext Gaie: 7.5 4B : taman: 40 6B Ext Quin: 7,90 4B

Ref 40.00 dBm ‘Ref 40.00 dBm

[center 3685 GHz
l#Res BW 1 MHz FVEW 3 MHz

Span 15 MHz - [Center 3.605GHz
Sweep 1ms l#Res BW 1 MHz FVEW 3 MHz

Span 15 MHz
Sweep 1ms

Channel Power Power Spectral Density Channel Power Power Spectral Density

25.55 dBm 110 MHz -44.45 dBm /Hz 25.49 dBm /10 MHz -44.51 dBm Hz

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.:CCIS151200980RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 15 of 62



Report No: CCIS15120098001

QPSK

Cantes Froq: 1850000000 GHz
W Trig: Fras Run o
Hhaer 40 48 Ext Qsiec 7,50 48

er Freq 3.660000000 GHz

S1F Gaire o

Ref 40.00 dBm

N "~ Span 30 MHz
#VBW 3 MHz Sweep 1ms

Channel Power Power Spectral Density

28.53 dBm 120 MHz -44.48 dBm /Hz

20MHz

Freq 3.660000000 GHz

‘Ref 40.00 dBm

Channel Power

S Gainckow

28.77 dBm /20 MHz

TimaSiee T50

Cantes Freq: 1880000000 GH:
Trig: Fras Run e > 200200
Hhaer 40 48 Ext Gaie: 750 4B

i ~ Span 30 Mzl
AVBW 3 MHz Sweep 1 ms
Power Spectral Density

-44.24 dBm Hz

glerd LTE 06 - Ehared Prwes

Cantes Freq: 1676000000 GHz
W Trig: Fras Run o
Hhaer 40 48 Ext Qsiec 7,50 48

Center Freq 3.675000000 GHz

S1F Gaire o

Ref 40.00 dBm

#VBW 3 MHz

Channel Power Power Spectral Density

28.46 dBm /20 MHz -44,56 dBm /Hz

an
Sweep 1ms. i

Lowest channel

S Gainckow

Step

5000000 MHzZ

Man
Channel Power

28.69 dBm /20 MHz

Cantes Freq: 1675000000 GH:
Trig: Fras Run e > 200200
Hhaer 40 48 Ext Gaie: 750 4B

AVBW 3 MHz
Power Spectral Density

-44.32 dBm Hz

ngllers LTE T1X - Ehanmed Prwer
r Cantes Freq: 1890000000 GHz

o Trig: Frea Run o
hmars 43 48 Ext Guie: 7,50 48

Freq 3.690000000 GHz

S1F Gaire o

Ref 40.00 dBm

i ~ Span 30 Mzl
AVBW 3 MHz Sweep 1 ms
Channel Power

28.55 dBm

Power Spectral Density

120 MHz -44.46 dBm /Hz

Middle channel

S Gainckow

Channel Power

28.65 dBm /20 MHz

Cantes Freq: 1890000000 GH:
Trig: Fras Run e
Hhaer 40 48 Ext Gaie: 750 4B

~ Span 30 MHz |
Sweep 1msjl

AVBW 3 MHz
Power Spectral Density

-44.36 dBm Hz

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.:CCIS151200980RF
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Report No: CCIS15120098001

Chain 1:

QPSK 64QAM

Avg Type: RMS Marker 1 3,652420000000 GHz Avg Type: RMS
Trig: Fres Run alHald > 00 g Trig: Fres Run Aglhiald > 20100

;L4 o
Ext Oaiec 750 4B Wiinmdow Ao 83 4B Ext Oaiec 750 4B

Ref 37.50 dBm

Center 3.65500 GHz
#Res BIW 1.0 MHz #VBW 2.0 MHz #VBW 2.0 MHz Sweep 1.000 ms (1001

Marker 1 3.674500000000 GHz
T Trig: Fras Run

g Typs: RMS
Ten o Aglhiabd> 10100
WGninclow * Bhen: 40 48 Ext Qaie: 7,50 48

Marker 1 3.67 2080000000 GHz g Typs: RMS
0 D g TTI Fréw Run Mrgliabi> 9001100
1 G Artan &0 48 Ext Oaiec -T .50 dB

Span 20.00 MHz | Center 3. Span 20.00 MHz |
#Res BIW 1.0 MHz #VBW 2.0 MHz Sweep 1.000 ms (1001 pis) #Res BW 1.0 MHz #VBW 2.0 MHz Sweep 1.000 ms (1001 ps)

Marker 1 3,697 280000000 GHz Avg Type: RMS
et Y TrigFres Run A
I G L Artan &0 48 Ext Oaiec -T .50 dB

g Typs: RMS
e T Trig: Free Run oy
Wiinindow  EAmer: 4 48 Ext Qaie: 7,50 48

Ref 37.50 dBm

Center 3.68500 Gl Span 20.00 MHz | Center 3.68500 GHz X
#Res BIW 1.0 MHz #VBW 2.0 MHz Sweep 1.000 ms (1001 pis) #Res BW 1.0 MHz #VBW 2.0 MHz Sweep 1.000 ms (1001 ps)

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.:CCIS151200980RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 17 of 62



Report No: CCIS15120098001

Marker 1 3652360000000 GHz

VIG: L g
W G

Ref 37.50 dBm

Center 3.66000
#Res BW 1.0 MHz

g Typs: RMS
Trig: Fras Run oy
Warer 40 48 Ext Qaie: 7,50 48

PR SR S——

#VEBW 3.0 MHz*

20MHz

Marker 1 3.659560000000 GHz
et Trig: Fres Run
Wiininww WA 40 4B

Ref 37.50 dBm

Center 3.66000 GHz
#VEBW 3.0 MHz*

g Typs: RMS
oy

Ext Oaiec 750 4B

VIG: L g
W G

C@F‘i‘e-'-
#Res BW 1.0 MHz

g Typs: RMS

Trig: Fres Run o
har: 40 48 Ext Oaiec 750 4B

#VEBW 3.0 MHz*

e e Trig: FresRun
Wiininww WA 40 4B

Cente Hz
#Res BIW 1.0 MHz

#VEBW 3.0 MHz*

g Typs: RMS
oy

Ext Oaiec 750 4B

Marker 1 3.684840000000 GHz

VIG: L g
W G

Ref 37.50 dBm

Center 3.68000 Gl
#Res BW 1.0 MHz

#VEBW 3.0 MHz*

g Typs: RMS

Trig: Fres Run o
har: 40 48 Ext Oaiec 750 4B

Span 40.00 MHz

Sweep 1.000 ms (1001 pts),

Marker 1 3.689960000000 GHz
e e Trig: FresRun
Wiininww WA 40 4B

Ref 37.50 dBm

Center 3.68000 GHz
#Res BW 1.0 MHz

#VEBW 3.0 MHz*

Ext Oaiec 750 4B

g Typs: RMS

Span 40,00 MHz |
Sweep 1.000 ms (1001 pis)

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.:CCIS151200980RF
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Report No: CCIS15120098001

6.6 Occupy Bandwidth

Test Requirement: FCC part 90.209 andRSS-Gen 6.6
Test Method: FCC part 2.1049 and RSS-Gen 6.6
Test Procedure: 1. The EUT’s output RF connector was connected with a short cable to

the spectrum analyzer

2. The transmitter shall be operated at its maximum carrier
powermeasured under normal test conditions.

3. The span of the analyzer shall be set to capture all products
of themodulation process, including the emission skirts.

4. The resolution bandwidth (RBW) shall be in the range of
1% to 5% ofthe occupied bandwidth (OBW) and video
bandwidth (VBW) shall beapproximately 3x RBW.

Test Instruments: Refer to section 5.8 for details
Test mode: Refer to section 5.3 for details
Test results: Passed

Measurement Data

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.:CCIS151200980RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 19 of 62



Report No: CCIS15120098001

Chain 0:
Bandwidth(MHz) Modulation Test Channel 99% Occupy bandwidth (MHz)
Lowest 9.043
QPSK Middle 9.049
10 Highest 9.045
Lowest 9.048
64QAM Middle 9.050
Highest 9.048
Lowest 17.885
QPSK Middle 17.877
20 Highest 17.883
Lowest 17.881
64QAM Middle 17.870
Highest 17.871
Chain 1:
Bandwidth(MHz) Modulation Test Channel 99% Occupy bandwidth (MHz)
Lowest 9.043
QPSK Middle 9.045
10 Highest 9.055
Lowest 9.042
64QAM Middle 9.046
Highest 9.051
Lowest 17.870
QPSK Middle 17.871
20 Highest 17.880
Lowest 17.883
64QAM Middle 17.876
Highest 17.870

Test plot as follows:

Shenzhen Zhongjian Nanfang Testing Co., Ltd.
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.:CCIS151200980RF

Page 20 of 62




Report No: CCIS15120098001

Chain 0:

655000000 GHz

S Gainckow

Ref 30.00 dBm

[Center 3.655 GHz
[#Res BW 300 kHz

Occupied Bandwidth

Canter Fraq: 1655000000 GH:
Aglbbald> 1006100
Ext Qsie: 7,50 48

Trig: Fras Run

#VBW 1 MHz

Total Power

9.0434 MHz

Transmit Fraq Error
= dB Bandwidth

OBW Power
xdB

s Std Nane

Radis Davics: BTS

“Span 20 MHz
Sweep 1ms

25.5 dBm

89,00 %
-26.00 dB

10MHz

Agilent Spectrum Anabyyer - roupled BW
Span 20,000 MHz

S Gainckow

Ref 30.00 dBm

[Center 3.655 GHz

%R!S BW 300 kHz #VBW 1 MHz

Occupied Bandwidth
9.0483 MHz
11.652 kHz
47 MHz

Total Power

Transmit Fraq Error
= dB Bandwidth

OBW Power
xdB

Radis St Nore

Radis Davics: BTS

“Span 20 MHz
Sweep 1ms

25.4 dBm

89,00 %
-26.00 dB

Agilent Spectrum Anabyyer - roupled BW

675000000 GHz

Cantes Fraq: 1576000000 GH:

Trig: Fras Run o

S Gainckow

Ref 30.00 dBm

[Center 3.675 GHz
[#Res BW 300 kHz

Occupied Bandwidth
9.0491 MHz

26.527 kHz
747 MHz

Transmit Fraq Error
= dB Bandwidth

Whanen: 30 48

#VBW 1 MHz

Total Power

OBW Power
xdB

Ext Oaiec 750 48

s Std Nane

Radis Davics: BTS

“Span 20 MHz
Sweep 1ms

25.5 dBm

89,00 %
-26.00 dB

Cantes Froq 1676000000 GHz

o Trig: Fres Run o
hmar: 30 48

[Center 3.675 GHz

%R!S BW 300 kHz #VBW 1 MHz

Occupied Bandwidth

9.0501 MHz
17.992 kHz
0.726 MHz

Total Power

Transmit Fraq Error
= dB Bandwidth

OBW Power
xdB

Ext Oaiec 750 48

Radis St Nore

Radis Davics: BTS

“Span 20 MHz
Sweep 1ms

25.2 dBm

89,00 %
-26.00 dB

Agilent Spectrum Anabyyer - roupled BW

3.695000000 GHz

Cantes Fraq: 1636000000 GH:

Trig: Fras Run o

S Gainckow

Ref 30.00 dBm

[Center 3.695 GHz
%R!S BW 300 kHz
Occupled Bandwidth
9.0450 MHz
Transmit Fraq Error
x dB Bandwidth

20,074 kHz
8.738 MHz

Whanen: 30 48

#VBW 1 MHz

Total Power

OBW Power
xdB

Ext Oaiec 750 48

Radis St Nore

Radis Davics: BTS

“Span 20 MHz
Sweep 1ms

25.5 dBm

89,00 %
-26.00 dB

Middle channel

Agilent Spectrum Anabyyer - roupled BW

nter Freq 3,695000000 GHz Cantes Freq: 1 66000000 OHz

Trig: Fres Run Arrgliiaid>
Ext Oaiec 750 48

o Gainctow © Batar: 30 68

Ref 30.00 dBm

[Center 3.605 GHz

%R!S BW 300 kHz #VBW 1 MHz

Occupied Bandwidth

9.0479 MHz
15.501 kHz
0.737 MHz

Total Power

Transmit Fraq Error
= dB Bandwidth

OBW Power
xdB

Radis St Nore

Radis Davics: BTS

“Span 20 MHz
Sweep 1ms

25.2 dBm

89,00 %
-26.00 dB

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.:CCIS151200980RF
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JUUIVY Report No: CCIS15120098001

20MHz
64QAM

ot Spesctrumm Aralyyer - Geopied BW
Canter Fraq: 1860000000 GHz Radis St None
W Trig: Frae Run o
Gl Bhmter: 30 48 Ext Ouiec TS0 48 Radie Davicw: BTS

3660000000 GHz Canter Freq: 1860000000 GHz Radis Std None

o Trig: Fres Run MrvglHiold> 10100
hmar: 30 48 Ext Quiec 750 48 Radls Davicw: BTS

Ref 30.00 dBm

[Center 3.66 GHz “Span 40 MHz [Center 3.66 GHz “Span 40 MHz
%R!S BW 200 kHz #VBW 1 MHz Sweep 1.267 ms| %R!S BW 200 kHz #VBW 1 MHz Sweep 1.267 ms|
Occupied Bandwidth Total Power 26.5 dBm

17.885 MHz
Transmit Fraq Error 1.408 kHz OBW Power 89.00 %
= dB Bandwidth 18.80 MHz x« dB -26.00 dB

Occupied Bandwidth Total Power 26.4 dBm
17.881 MHz

Transmit Fraq Error 36.009 kHz OBW Power 89.00 %

= dB Bandwidth 18.83 MHz x« dB -26.00 dB

T T ——— T T ———

r 3.675000000 GHz Canter Freq: 1576000000 GHz Radie St None ‘Center Freq 3.675000000 GHz Cantes Freq, 1670000000 GHz Radis St None
W Trig: Fres Run Avglhishi> 200190 W Trig: Fres Run AegiHiatd> 1001100

A G BAtter: 30 48 ExtQaiec 780 4B Radis Davic:BTS A Gl Bttar: 30 48 Ext Guin: TS0 4B Radis Davice: BTS

Ref 30.00 dBm Ref 30.00 dBm_

[center 3.675 GHz “Span 40 MHz — [Center 3.675 GHz “Span 40 MHz
[#Res BW 200 kHz #VBW 1 MHz Sweep 1.267 ms| [#Res BW 200 kHz #VBW 1 MHz Sweep 1.267 ms|
Occupied Bandwidth Total Power 26.6 dBm Occupied Bandwidth Total Power 26.7 dBm
17.877 MHz 17.870 MHz

Transmit Fraq Error 35.582 kHz OBW Power 89.00 %

Transmit Fraq Error 24.018 kHz OBW Power 89.00 %
= dB Bandwidth 18.71 MHz x« dB -26.00 dB

x dB Bandwidth 18.77 MHz xdB -26.00 dB

Cantes Freq: 1500000000 GH: Radis St r Fre Canter Freq: 1630000000 GHz
W Trig: Frae Run Auglhiaba> 3001100 W Trig: Fras Run Auglhiaba> 3001100
Gl Bhmter: 30 48 ExtOsiec 75048 Radie Davice: BTS Gl BAmzan: 30 48 Ext Ouiec TS0 48 Radie Davicw: BTS

Ref 30.00 dBm Ref 30.00 dBm_

[Center 3.66 GHz _
[#Res BW 200 kHz #VBW 1 MHz Sweep 1.267 ms|

Span 40 MHz CF [Center 3.60 GHz

“Span 40 MHz
[#Res BW 200 kHz FVEW 1 MHz Sweep 1.267 ms|

Occupied Bandwidth Total Power 26.6 dBm Occupied Bandwidth Total Power 26.5 dBm

17.883 MHz 17.871 MHz
Transmit Fraq Error 20,667 kHz OBW Power 89.00 %

Transmit Fraq Error 21.T67 kHz OBW Power 89.00 %
= dB Bandwidth 18.81 MHz x« dB -26.00 dB

x dB Bandwidth 18.68 MHz xdB -26.00 dB

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.:CCIS151200980RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 22 of 62



Report No: CCIS15120098001

Chain 1:

Agilent Spectrum Anabyyer - roupled BW

655000000 GHz

S Gainckow

Ref 30.00 dBm

[Center 3.655 GHz
l#Res BW 300 kHz

Occupied Bandwidth

Canter Fraq: 1655000000 GH:

Trig: Fras Run
Whanen: 30 48

#VBW 1 MHz

Total Power

9.0427 MHz

Transmit Fraq Error
= dB Bandwidth

22,605 kHz
8.726 MHz xdB

OBW Power

o
s Std Nane

Radis Davics: BTS

“Span 20 MHz
Sweep 1ms

25.5 dBm

89,00 %
-26.00 dB

10MHz

hgilers Specirum Anabprer - Drcupied EW
Cantes Freq: 1655000000 GHz

3.655000000 GHz
! Trig: Fra Run gl 1020
o Gainctow © Batar: 30 68 Ext Qaie: 750 48

Ref 30.00 dBm

;;:;eéw' 300 kilg #VBW 1 MHz
Occupied Bandwidth

9.0421 MHz
Transmit Fraq Error 20,016 kHz
x dB Bandwidth

Total Power

8.715 MHz xdB

Radis Davics: BTS

“Span 20 MHz
Sweep 1ms

25.5 dBm

OBW Power 89,00 %
-26.00 dB

Center Freq 3.675000000 GHz

SIF i

Cantes Frag: 1676000000 GHE
Trig: Fres Run

Ridis St None

Arrglibold> 1001120

aharec 30 48 Ext Ganc 760 48 Rasis Daviea: BTS

Ref 30.00 dBm

[Center 3.675 GHz
["Res BW 300 kHz

Occupied Bandwidth

#VBW 1 MHz

Tatal Power

9.0448 MHz

Transmit Freq Error
x dB Bandwidth

18.760 kHz
8.732 MHz xdB

OBW Power

Span 20 MHz
Sweep 1ms

25.3 dBm

69,00 %
-26.00 dB

Lowest channel

o St Aty - Orcapied B
Center Freq 3.675000000 GHz Cantes Freq: 1676000000 GHz

o Trig: Fres Run Aglitatd> 1001150
MGt bAaen 3 Ext Gade: 7,60 48

Ref 30.00 dBm

[Center 3.675 GHz

["Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth

9.0461 MHz
20.284 kHz
9.750 MHz x dB

Tatal Power

Transmit Freq Error
x dB Bandwidth

Ridie St None

Radis Davice: BTS

Span 20 MHz
Sweep 1ms

25.3 dBm

OBW Power 69.00 %
-26.00 dB

[Center 3.605 GHz
[#Res BW 300 kHz

Occupied Bandwidth

Cantes Fraq: 1636000000 GH:
W Trig: Frae Run Auglhiaba> 3001100
Wotar 30 48 ExtOsiec 75048 Radie Davice: BTS

#VBW 1 MHz

Total Power

9.0548 MHz

Transmit Fraq Error
= dB Bandwidth

11.860 kHz

OBW Power
xdB

s Std Nane

25.6 dBm

89,00 %
-26.00 dB

Cantes Froq: 1695000000 GHz
W Trig: Fras Run Aglbbald> 1006100
Gl BAmzan: 30 48 Ext Qsie: 7,50 48

Ref 30.00 dBm

ce 605 GHz
[#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth
9.0506 MHz

19,075 kHz
x dB Bandwidth 30 MHz xdB

Total Power

Transmit Fraq Error

Radis St Nore

Radis Davics: BTS

pa
Sweep

25.5 dBm

OBW Power 89,00 %
-26.00 dB

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.:CCIS151200980RF
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Agilent Spectrum Anabyyer - roupled BW
660000000 GHz

S Gainctow —_ #ADen: 30 48

Ref 30.00 dBm

[Center

%R!S BW 200 kHz #VBW 1 MHz

Occupled Bandwidth
17.870 MHz
8 kHz
18.72 MHz

Total Power

Transmit Fraq Error
= dB Bandwidth

OBW Power
xdB

Canter Fraq: 1860000000 GHz
Trig: Fres Run AglHioid
Ext Qsie: 7,50 48

20MHz

Agilers “pectrum Anahyzer - Drcupied EW
Radis St Nons 3660000000 GHz

Radis Davics: BTS S1F Gaire o

Ref 30.00 dBm

“Span 40 MHz
Sweep 1.267 ms)

26.6 dBm Occupied Bandwidth

* Batarc 30 48

Canter Freq: 1860000000 OHz Radie St Nore
Trig: Fres Run gl

Ext Osiec 75048 Radis Daviea: BTS

#VBW 1 MHz

Total Power 26.4 dBm

17.883 MHz

89,00 %
-26.00 dB

Transmit Fraq Error
= dB Bandwidth

45.417 kHz
18.67 MHz

OBW Power
xdB

89,00 %
-26.00 dB

Cantes Fraq: 1576000000 GH:
Aglbbald> 1006100
Ext Qsie: 7,50 48

Trig: Fras Run

S Gainctow —_ #ADen: 30 48

[Center 3.675 GHz

%R!S BW 200 kHz #VBW 1 MHz

Occupied Bandwidth

17.871 MHz
1.428 kHz
18.83 MHz

Total Power

Transmit Fraq Error
= dB Bandwidth

OBW Power
xdB

s Std Nane

Radis Davics: BTS

“Span 40 MHz [Center 3.675 GHz
Sweep 1.267 ms| }BRes BW 200 kHz
26.4 dBm Occupied Bandwidth

S Gainckow

Cantes Froq 1676000000 GHz
Trig: Fras Run Auglhiaba> 3001100
Harer: 30 48 Ext Qsie: 7,50 48

Radis St Nore

Radis Davics: BTS

#VBW 1 MHz Sweep 1.267 ms|

Total Power 26.9 dBm

17.876 MHz

89,00 %
-26.00 dB

Transmit Fraq Error
= dB Bandwidth

36.844 kHz
18.77 MHz

OBW Power
xdB

89,00 %
-26.00 dB

e Spesctriam Anahyze - Occupled BW

Canter Fraq: 1630000000 GH:
Trig: Fres Run
Wotar 30 48

690000000 GHz

S Gainckow

Ref 30.00 dBm

Cend !
%R!S BW 200 kHz

#VBW 1 MHz

Occupied Bandwidth

17.880 MHz
29.651 kHz
18.79 MHz

Total Power

Transmit Fraq Error
= dB Bandwidth

OBW Power
xdB

Middle channel

Radie St Nore

Arrglbiabd> 10100
Ext Oaiec 750 48

Rsdis Davice: BTS Gl

pan 40 MHz ICenter 3.
Sweep 1.267 ms| _L!Res BW 200 k

26.7 dBm Occupied Bandwidth

17.870 MHz
27.642 kHz
18.84 MHz

89,00 %
-26.00 dB

Transmit Fraq Error
= dB Bandwidth

Cantes Freq: 1890000000 GHz
Trig: Fras Run
Harer: 30 48

Arrglbiabd> 10100

Ext Osiec 75048 Radis Daviea: BTS

“Epan 40 M
#VBW 1 MHz Sweep 1.267 ms|

Total Power 26.5 dBm

OBW Power
xdB

89,00 %
-26.00 dB

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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6.7 Emission Mask
Test Requirement: FCC part 90.210(b)

Emission Mask B. For transmitters that are equipped with an audio low-pass filter, the

power of any emission must be attenuated belowthe unmodulated carrier power (P) as

follows:

(1) On any frequency removed from the assigned frequency by more than 50 percent, but

Limit: not more than 100 percent of the authorizedbandwidth: At least 25 dB.

(2) On any frequency removed from the assigned frequency by more than 100 percent, but
not more than 250 percent of the authorizedbandwidth: At least 35 dB.

(3) On any frequency removed from the assigned frequency by more than 250 percent of
the authorized bandwidth: At least 43 + 10 log (P)dB.

Test Procedure: 1 The RF output of the transceiver was connected to a spectrum
analyzer through appropriate attenuation.

2 RBW=100kHz, VBW=1MHz, Detector mode= RMS,
Trace mode: Power averaging over 100 sweeps

Test Instruments: Refer to section 5.8 for details
Test mode: Refer to section 5.3 for details
Test results: Passed

Measurement Data:

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.:CCIS151200980RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 25 of 62



Report No: CCIS15120098001

Test plots as below:
Chain O:

10MHz
QPKS 64QAM

Avg Typs: AMS
Aegiblatd: 2000200

= Trig: Fres Run

Avg Typs: AMS
o 000

= Trig: Fres Run

Ext Gaiec 760 48 Attes: 30 4B Ext Gaiec 760 48

Ref 27.50 dBm Ref 27.50 dBm
i = 2 =

Center E ™
#Res BW 100 kHz #VEW 1.0 MHz" Sweep 3.600 ms (1001 pis)

Center 3. z sp 2|
#Res BW 100 kHz #VEW 1.0 MHz" Sweep 3.600 ms (1001 ps)

vy Typs: RMS. m vy Typs: RMS.
o Trig: Fres Run Aglbiald 2007200 e e Aglbiald 2007200
Ao 30 48 Ext Qaie: 7,50 48 ] Ao 30 Ext Qaie: 7,50 48

27.50 dBm

Center 3.67 501
#Res BW 100 Sweep 3.600 ms (100 Sweep 1.600 ms (1001

vy Typs: RMS.

vy Typs: RMS.
o= Trig: Fres Run Aglbiald 2007200 Z — Aglbiald 2007200
Ao 30 48 Ext Qaie: 7,50 48 ] 1 ] Ext Qaie: 7,50 48

sp ™ or z Span 30,
#Res BW 100 #VEW 1.0 MHz* Sweep 3.600 ms (1001 pis) e #VEW 1.0 MHz' Sweep 3.600 ms (1

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.:CCIS151200980RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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QPKS

vy Typs: RMS.
Aglbiald 2007200

Ext Oaiec 750 4B

Vet o= Trig:Fres Run
Wiisindow  Atten: 30 8B

Center 3.66000 Gl
#Res BIW 100 kHz #VEW 1.0 MHz' Sweep 7.200 ms (1001 pis)

Span 60.00 MHz |

64QAM

vy Typs: RMS.
oy 200700

Ext Oaiec 750 4B

Vo o ~e= Trig: Free Run
Wiinintww  Atten: 30 6B

Video BW|
1.0 MHz

Center 3.66000 GHz _ " pan 60.00 MHz
#Res BIW 100 kHz #VEW 1.0 MHz' Sweep 7.200 ms (1001 ps)

vy Typs: RMS.
Aglbiald 2007200

Vet o= Trig:Fres Run
Arzen: 30 48 Ext Qaie: 750 48

W Gl

Span 60.00 MHz |
#VEW 1.0 MHz*

vy Typs: RMS.
oy 200700

Vo o ~e= Trig: Free Run
Arzen: 30 48 Ext Qaie: 750 48

W GaineL ww

- " Span 60.00 MH
#VEW 1.0 MHz* Sweep 7.200 ms (1001 pts)

vy Typs: RMS.
00

Ext Oaiec 750 4B

Center 3.6000

#Res BW 100 kHz #VEBW 1.0 MHz"

vy Typs: RMS.
00

e Trig Fras Run
Arten: 30 Ext Qaie: 750 48

#VEBW 1.0 MHz"

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.:CCIS151200980RF
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Chain 1:
10MHz
QPKS 64QAM

vy Typs: RMS. vy Typs: RMS.
oy 200700 e fam te- Trig: Fres Run Aglbiald 2007200
Ext Qaie: 7,50 48 o Ao 30 48 Ext Qaie: 7,50 48

= Trig: Fres Run
Attar: 30 4B

#VEBW 1.0 MHz" Sweep 1.600 ms (1001 pts) #VBW 1.0 MHz*

Avg Typs: AMS
o Trig: Fres Run A 20200 o Trig: Fres Run
Aiten: 30 48 Ext Gainc 7.60 4B} : | Aiten: 30 48 Ext Gainc 7.60 4B}

Avg Typs: AMS
o 000

Ref 27.50 dBm Ref 27.50 dBm

Center 3.67500 GHz

#Res BW 100 kHz #FVEBW 1.0 MHz" #FVEBW 1.0 MHz"

vy Typs: RMS.
Aglbiald 2007200
Ext Qaie: 7,50 48

vy Typs: RMS.
oy 200700

Ext Oaiec 750 4B

= Trig: Fres Run
Attar: 30 4B

Center 3,685 Span 30.00 MHz |
#Res BI 100 ki #VEW 1.0 MHz' Sweep 3.600 ms (1001 pis) #VEW 1.0 MHz*

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.:CCIS151200980RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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20MHz
QPKS 64QAM

vy Typs: RMS.
Aglbiald 2007200

== Trig: Fre+ Run " ne Trig: Fres Run
Arzen: 30 48 Ext Qaie: 750 48 Arzen: 30 48

vy Typs: RMS.
oy 200700
Ext Qaie: 7,50 48

Ref 27.50 dBm

Center 3.66000 Span 60.00 MHz | Center 3.66000 Span 60,00 MHz |
#Res BIW 100 kHz #VEW 1.0 MHz' Sweep 7.200 ms (1001 pis) #Res BW 100 kHz #VEW 1.0 MHz' Sweep 7.200 ms (1001 ps)

vy Typs: RMS. vy Typs: RMS.
Aglbiald 2007200 o 200700
Ext Qaie: 7,50 48

Ext Oaiec 750 4B

Center

6751 z
#Res BW 100 ki #VEBW 1.0 MHz"

#VEBW 1.0 MHz"

vy Typs: RMS. vy Typs: RMS.
Aglbiald 2007200 PR ta te Trig: Fres Run o 200700
Ext Qaie: 7,50 48 - Ater: 30 46

Ext Oaiec 750 4B

o= Trig: Fres Run
Attar: 30 4B

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.:CCIS151200980RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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6.8 Out of band emission at antenna terminals

harmonic.

band Emissions.

Test Requirement: FCC part90.1323 and RSS-197 Clause 5.7

Test Method: FCC part2.1051 and RSS Gen Section 6.13

Limit: -13dBm

Test Procedure: 1 The RF output of the transceiver was connected to a spectrum

analyzer through appropriate attenuation.

2  The resolution bandwidth of the spectrum analyzer was set at 100
kHz when below 1GHz, 1MHz when above 1 GHz; sufficient scans
were taken to show the out of band Emissions if any up to 10th

3  For the out of band: Set the RBW=100 kHz, VBW=300 kHz when
below 1 GHz, RBW =1 MHz, VBW=3 MHz when above 1 GHz,
Start=30MHz, Stop= 10th harmonic.

4  Band Edge Requirements: In the 1 MHz bands immediately outside
and adjacent to the frequency block, a resolution bandwidth of at
least 1 percent of the emission bandwidth of the fundamental
emission of the transmitter may be employed to measure the out of

Test Instruments: Refer to section 5.8 for details
Test mode: Refer to section 5.3 for details
Test results: Passed

Remark:

During the test, pre-scan the QPSK, 64QAM modulation, and found the
QPSK modulation(10MHz/20MHz middle channel) is the worst case.

Test plots as follows(worst case):

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.:CCIS151200980RF
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Spurious emission
Chain 0:

Agiberst Spmectavan Anabyis - St SA

Marker 1 907.937793779 MHz

b gt o
IFGain:Low

Ref 37.50 dBm

Start 30.0 MHz
#Res BW 100 kHz

#VBW 300 kHz

10MHz(Middle channel)

Avg Type:LogPwr

= Trig:Free Run
Atten: 40 4B

AvglHold: 2001200
Ext Gain: -7 50 d8

Stop 1.0000 GHz
Sweep 93.32 ms (10000 pts)

Agiberst Spmectavan Anabyis - St SA

Marker 1 3.675067509723 GHz
PW0: bas ~o—- Trig: Fres Run

Ref 37.50 dBm

Start 1.000 GHz
#Res BW 1.0 MHz

IFGain:Low

#VBW 3.0 MHz

30MHz~1GHz

Avg Type: LogPwr

Atten: 40 4B

AvglHold: 2001200
Ext Gain: -7 50 d8

Stop 10.000 GHz
Sweep 15.33 ms (10000 pts)

1GHz~10GHz

ATTEN 2@8dB MKR —32.33dBr
RL  15.8dBn 18dB/ 24.68CHz
o
R MA/
rE—
START 18.88GHz STOP 48.98GHz
RBH 1.8MHz *UBW 3.8MHz SHP 688ris

10GHz~40GHz

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.:CCIS151200980RF
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20MHz(Middle channel)

Agiberst Spmectavan Anabyis - St SA

Ma 873.596359636 Avg Type:LogPur
Marker 1 873.596359636 Mz e L
(FGaln:Low — SAmten: 40 dB Ext Gain: -7.50 d8

Ref 37.50 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.32 ms (10000 pts)

30MHz~1GHz

gt Spmectyum Anabyivr - Swepl 54
Marker 1 3.672367236724 GHz Avg Typw:LogPwr

RO Tawt o TrigiFraeRun ArvgiHold> 2000200
IF Gain:Low Shmten: 40 dB Ext Gain: -7.50 48

Ref 37.50 dBm

Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 15.33 ms (10000 pts)

1GHz~10GHz

g
8 o WWW sk b MM
it -
10GHz~40GHz
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.:CCIS151200980RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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Chain 1:
10MHz(Middle channel)

Ma 78531753175 g Typw:LogPur
Marker 1 7E5. A7e3 M‘ o Trig: Fras Run AvglHold> 200200
(FGaln:Low — SAmten: 40 dB Ext Gain: -7.50 d8

Ref 37.50 dBm

Start 30.0 MHz Stop 1.0000 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 93.32 ms (10000 pts)

30MHz~1GHz

Agilerst Spunctiuan Anabyres - Spt SA
Ma 3.6750675067 z ) Avg Type: LogqPwr
Marker 1 3675067506751 I'.l.! - - sl
FGainiLow Ext Gain: 7.50 d8
Ref 37.50 dBm
- - 21~

Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 15.33 ms (10000 pts)

1GHz~10GHz

ATTEN 28dE HKR —32.88dBn
RL 15.8dBr 18dB” 24,65CHz

START 19.88GHZ STOP 49.88GHZ
RBH LBHHZ *UBW 3.8MHZ SWP 68@rs

10GHz~40GHz

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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20MHz(Middle channel)

Agiberst Spmectavan Anabyis - St SA

‘Ma 04 7 7 : Avg TypeLogPwr
Marker 1 947517751775 Mz e L bl L
(FGain:Low ~ #Atten: 40 dB Ext Gain: -7.50 d8

Ref 37.50 dBm

Start 30.0 MHz Stop 1.0000 GHZI
#Res BW 100 kHz #VBW 300 kHz Sweep 93.32 ms (10000 pts)

30MHz~1GHz

Aggilerst Spmectanen Anabyren - Swepl SA

m T 2 : Ao TypeLogPwr
Marker 1 3677767776778 IH.! R L bl L
(FGain:Low ~ #Atten: 40 dB Ext Gain: -7.50 d8

Ref 37.50 dBm

Start 1.000 GHz Stop 10.000 GHZI
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 15.33 ms (10000 pts)

1GHz~10GHz

ATTEN z8de HMKR -32.58dBH
RL 15.8dBm 18dB/ 24.70GHz

START 18.88GHZ sTOP 49.88GHZ
RBH L@HHz =UBLI 3.8MHz SUP E8BHs

10GHz~40GHz

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

.:CCIS151200980RF
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Band edge emission:

Chain 0:
10MHz

Agiberst Sgmectinam Anabypin - Chiasee Poomr Agiberst Sgmectinam Anabypin - Chiasee Poomr

‘Center Freq 3.649500000 GHz Canter Fraq: 3 543600000 GHz Radio 5td: Nene ‘Center Freq 3.649500000 GHz Canter Fraq: 3 543600000 GHz Rade 5td: Nona

e Trig: Fras Run AvglHold> 200000 e Trig: Fras Run AwglHold> 2000200
IF Gk v #Amen: 30 dB Ext Gain: -7 50 d8 Radio Device: BTS IF Gk v #Amen: 30 dB Ext Gain: -7 50 d8 Radio Device: BTS

Ref 27.50 dBm___ ) ) ) Ref 27.50 dBm___

Max Hold | | Max Hold
#Res BW 100 kHz £ 5 #Res BW 100 kHz

Channel Power Power Spectral Density Channel Power Power Spectral Density

-16.81 dBm /1 MHz -76.81 dBm Hz i -17.62 dBm /1 MHz -77.62 dBm Hz

Tosana, D

Lowest channel Lowest channel

Agiberst Sgmectinam Anabypin - Chiasee Poomr Agiberst Sgmectinam Anabypin - Chiasee Poomr

Center Freq 3.700500000 GHz g;:y;:;oauzmmr;ﬂ::m R Frénuency, Center Freq 3.700500000 GHz g;:y;:;oauzmmr;ﬂ::m
M Gantow | $Atten: 30 4B Ext Gain: 750 48 Radis Device: BTS M Gantow | $Atten: 30 4B Ext Gain: 750 48 Radis Device: BTS

Ref 27.50 dBm___ ) ) ) Ref 27.50 dBm___

Center Freq
S e t I 700500000 GHz,

Max Hold

enter 3.701 GHz ) ) ) ) - Span 5 MHz enter 3.701 GHz
4Res BW 100 kHz Sweep 1ms 4Res BW 100 kHz

Channel Power Power Spectral Density Channel Power Power Spectral Density

-18.13 dBm /1 MHz -78.13 dBm /Hz -19.74 dBm /1 MHz -79.74 dBm /Hz

Highest channel Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.:CCIS151200980RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
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QPSK

Agiberst Spmectnam Anabypir - Chasd Poomr

CanterFraq 3549500000 GHz .
¥ Trig: Frae Run ‘AvglHold>200200
#Atan: 30 48 Ext Gain: .50 d8

Center Freq 3.649500000 GHz

Radio Device: BTS

Ref 27.50 dBm

WRes BW 200 kHz #VBW 1 MHz

Channel Power

-16.22 dBm /1 MHz

Power Spectral Density

-76.22 dBm Hz

20MHz

Frequency

Center Freq
3649500000 GHz,

64QAM

Agiberst Spmectnam Anabypir - Chasd Poomr

Canter Frag: 3549500000 GHz Ras
" Trig: Frae Run AvglHold> 200000
#Amen: 30 dB Ext Gain: -7 50 d8

Center Freq 3.649500000 GHz

Radio Device: BTS

Ref 27.50 dBm

Max Hold

I | —
3.65 GHz

W 200 kHz #VBW 1 MHz

Channel Power

-15.45 dBm /1 MHz

Power Spectral Density

-75.45 dBm iz

Lowest channel

Agiberst Spmectnam Anabypir - Chasd Poomr

CanterFraq; 3700800000 GHz
Trig: Frae Run AvglHold>200200
#Aften: 30 dB Ext Gain: -7 50 d8

Center Freq 3.700500000 GHz

U Gain aw Radis Device: BTS

Ref 27.50 dBm___

EVBW 1 MHz
Channel Power

-17.40 dBm /1 MHz

Power Spectral Density

-77.40 dBm Hz

Trns

Max Hold

Lowest channel

bt St cen Anaby i - Cliawsel oms

- y 03 13013 P My (4, 2030
Canter Fraq: 3.700500000 GHx Radie 51d: Nene
Trig: Frae Run AvglHold> 200000
SAtten: 30 4B Ext Gain: 7.50 48

Center Freq 3.700500000 GHz

U Gain aw Radis Device: BTS

Ref 27.50 dBm___

Max Hold

er 3.701 GHz
BW 200 kHz

#VBW 1 MHz

Channel Power

-18.25 dBm /1 MHz

Power Spectral Density

-78.25 dBm Hz

Trns

Highest channel

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

Project No.:CCIS151200980RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
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Chain 1:

QPSK

Agiberst Sgmectinam Anabypin - Chiasee Poomr

Fadio one

Canter Frag: 3549600000 GHz
Trig: Fras Fiun

Ref Value 27.50 dBm e
Ext Gain: -7 50 d8

" Trig
" sAmen: 30 d8 Radio Device: BTS

Ref 27.50 dBm

#WRes BW 100 kHz

Channel Power

-15.57 dBm /1 MHz

Power Spectral Density

-75.57 dBm z

Tons

64QAM

Agiberst Sgmectinam Anabypin - Chiasee Poomr

[ 03t
Radio 51d: Nene

Canter Frag: 3549500000 GHz
T res Run

< TEE z
Center Freq 3.649500000 GH: e

) Trig:
#Atten: 30 4B Ext Gain: -7 50 d8 Radio Device: BTS

Ref 27.50 dBm

Span 5 MHz |

#WRes BW 100 kHz Sweep 1m

Channel Power

-16.33 dBm /1 MHz

Power Spectral Density

-76.33 dBm Hz

Tons

Lowest channel

gt Spmctiven Anabyim - Chiasese] Peseps

Canter Frag: 3700500000 GHz Radia
Trig: Fras Run AvglHold>200200
#Aften: 30 dB Ext Gain: -7 50 d8

Center Freq 3.700500000 GHz

U Gaind o Radis Device: BTS

Ref 27.50 dBm___

enter 3.701 GHz
4Res BW 100 kHz

Channel Power

-15.27 dBm /1 MHz

Power Spectral Density

-75.27 dBm Hz

Tons

Lowest channel

Agiberst Sgmectinam Anabypin - Chiasee Poomr

Canter Fraq: 3700600000 GHz Ra
Trig: Frae Fiun Aoeg|Hold:> 2000200
#Arien: 30 4B Ext Gain: -7.50 d8

Center Freq 3.700500000 GHz

U Gaind o Radis Device: BTS

Ref 27.50 dBm___

enter 3.701 GHz
4Res BW 100 kHz

Channel Power

-20.36 dBm /1 MHz

Power Spectral Density

-80.36 dBm Hz

Tons

Highest channel

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

Project No.:CCIS151200980RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
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Agiberst Spmectnam Anabypir - Chasd Poomr

Ref Valus 27.50 dBm

Ref 27.50 dBm___

WRes BW 200 kHz

Channel Power

-15.00 dBm /1 MHz

Canter Fraq 3649600000 GHz
¥ Trig: Frae Fiun
" sAmen: 30 d8

AvglHold> 200000

#VBW 1 MHz

Power Spectral Density

-75.00 dBm Hz

Tprer

[ 04, 203
Fadio 51d: Nene

Ext Gain: -7 50 d8 Radio Device: BTS

20MHz

Agiberst Spmectnam Anabypir - Chasd Poomr
E E 03 4, 2040
Canter Frag: 3549500000 GHz Radso 51d: Nena
" Trig: Frae Run AvglHold> 200000
#Amen: 30 dB Ext Gain: -7 50 d8 Radio Device: BTS

Center Freq 3.649500000 GHz

FFGaincd ow £

Ref 27.50 dBm___

WRes BW 200 kHz #VBW 1 MHz

Channel Power

-14.37 dBm /1 MHz

Power Spectral Density

-74.37 dBm z

Trns

Agiberst Spmectnam Anabypir - Chasd Poomr

Center Freq 3.700500000 GHz

FFGaincd ow £

Ref 27.50 dBm___

Lowest channel

Canter Frag: 3700500000 GHz
¥ Trig: Fras Run
#Atan: 30 48

AvglHold> 200000

: Nan,

H, 2036
.

Ext Gain: -7 50 d8 Radio Device: BTS

Lowest channel

Agiberst Spmectnam Anabypir - Chasd Poomr
i & 03 H, 2036
Canter Frag: 3700600000 GHz Radis 51d: Nene
7 Trig:Frae Run AvglHold> 200000
#Amen: 30 dB Ext Gain: -7 50 d8 Radio Device: BTS

Center Freq 3.700500000 GHz

FFGaincd ow £

Ref 27.50 dBm___

Max Hold

enter 3.701 GHz Span § MHz|

WRes BW 200 kHz

enter 3.701 GHz
4Res BW 200 kHz

#VBW 1 MHz #VBW 1 MHz

Channel Power

-15.21 dBm /1 MHz

Channel Power

-16.88 dBm /1 MHz

Power Spectral Density

-75.21 dBm /Hz

Power Spectral Density

-76.88 dBm /Hz

[ s I

Highest channel Highest channel
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6.9 Field strength of spurious radiation measurement

Test Requirement:

FCC part22.917(a), FCC part24.238(a)

Test Method:

FCC part2.1053

Limit: ~13dBm
Test setup: Below 1GHz
: T Antenna Tower
. j N Search
o » im < v { // Antenna
4m /
RF Test
4?. — - | Receiver
I ]
_I“;]"' 0,;m . Ivm
able !
A oa [ 158
[ ] L 1

Above 1GHz

EUT

/. 7 J 7. 7 7.
Ground Plane

e 3m (..E........
v /
% 4m Spectrum

Antenna Tower

Horn Antenna

& ¥
Turn 0.8m Im

Table A boa

P K
! H . Mo
1

\ Amplifier I.,

L]
oM
om

Substituted method:

Ground plane

d: distance in meters

d:3 meter
l " @gf)\

Substituted Dipole or Horn Antenna

Antenna mast

1-4 meter

SPA

Bi-Log Antenna or Horn Antenna

L

Test Procedure:

The EUT was placed on an non-conductive turntable using a non-
conductive support. The radiated emission at the fundamental
frequency was measured at 3 m with a test antenna and EMI
spectrum analyzer.

During the tests, the antenna height and the EUT azimuth were
varied in order to identify the maximum level of emissions from the
EUT. This maximization process was repeated with the EUT
positioned in each of its three orthogonal orientations.

The frequency range up to tenth harmonic was investigated for each
of three fundamental frequency (low, middle and high channels).
Once spurious emission was identified, the power of the emission
was determined using the substitution method.
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4. The spurious emissions attenuation was calculated as the difference
between radiated power at the fundamental frequency and the
spurious emissions frequency.

ERP / EIRP = S.G. output (dBm) + Antenna Gain(dB/dBi) —
Cable Loss (dB)

Test Uncertainty: +4.88 dB
Test Instruments: Refer to section 5.8 for details
Test mode: Refer to section 5.3 for details.
Test results: Passed

) During the test, pre-scan the QPSK, 64QAM modulation, and found the
Remark: NN

QPSK modulation is the worst case.
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Measurement Data (worst case):

10MHz for QPSK

Frequency (MHz) Polarizati%”rw“? Em'sfg’vll B Limit (dBm) Result
Lowest
5164.10 Vertical -36.98
5478.26 Y -38.19
7310.00 Y -42.92
10965.00 Y -38.46
- -13 Pass
5300.20 Horizontal -42.35
5487.26 H -34.53
7310.00 H -42.52
10965.00 H -38.40
Middle
5330.93 Vertical -42.36
5519.07 Y -40.36
7350.00 Y -43.02
11025.00 Y -39.64
- -13 Pass
5300.20 Horizontal -42.89
5519.07 H -34.22
7350.00 H -42.77
11025.00 H -39.69
Highest
5179.05 Vertical -41.29
5535.05 Y -39.70
7390.00 Y -42.21
11085.00 Y -39.48 13
5269.65 Horizontal -39.25 ; Pass
5551.07 H -35.33
7390.00 H -40.49
11085.00 H -39.28
Remark:

1. The emission levels of below 1 GHz are very lower than the limit and not show in test report.
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20MHz for QPSK

Spurious Emission .
Frequency (MHz) Polarization Level (dBm) Limit (dBm) Result
Lowest
5300.02 Vertical -40.84
5487.26 Y -37.88
7320.00 Y -42.49
10980.00 Y -38.68
5487.26 Horizontal -34.55 13 Pass
5915.52 H -39.33
7320.00 H -42.73
10980.00 H -39.00
Middle
5179.05 Vertical -37.91
5503.14 Y -41.49
7350.00 Y -41.94
11025.00 Y -39.14 13
5179.05 Horizontal -35.89 ] Pass
5519.07 H -32.42
7350.00 H -41.70
11025.00 H -40.14
Highest
5179.05 Vertical -42.96
5330.93 \Y -41.63
7380.00 Y -41.28
11070.00 \Y -38.53 13 Pass
5194.04 Horizontal -40.48
5535.05 H -36.15
7380.00 H -40.87
11070.00 H -39.23
Remark:

1. The emission levels of below 1 GHz are very lower than the limit and not show in test report.
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6.10 Frequency stability V.S. Temperature measurement

Test Requirement:

FCC Part90.213(a) and RSS 197 section 5.3

Test Method:

FCC Part2.1055(a)(1)(b) and RSS Gen section 6.1.1

FCC:
- - . Mobile stations (zppm)
Frequency range (fHiz) Fixed and base stations (zppm] Ower 2 watts output power 2 watts or less output power
Below 25 100 100 200
25-50 20 20 50
72-76 5 50
150-174 5 5 50
216-220 10 1.0
220-222 01 15 15
421-512 25 5 5
B06-309 10 15 15
B09-324 15 25 25
B851-854 10 15 15
B54-869 15 25 25
B06-901 01 15 15
S02-928 25 25 25
S02-928 25 25 25
529-930 15
imit: 935-040 0l 15 15
lelt 1427-1435 300 300 300
Above 2450

IC:

The transmitter frequency stability limit shall be determined as follows:

(a) The frequency offset shall be measured according to the procedure described in RSS-
Gen and recorded;

(b) Using a resolution bandwidth of 1% of the occupied bandwidth, a reference point at the
unwanted emission level specified in Section 5.7 on the emission mask of the lowest and
highest channel shall be selected, and the frequency at these points shall be recorded
as fL and fH respectively.

The applicant shall ensure frequency stability by showing that fL minus the frequency offset

and fH plus the frequency offset shall be within the 3650-3700 MHz band.

TeSt Setup' Temperature Chamber
Spectrum analyzer EUT
=]
A,
Variable Power Supply
Note : Measurement setup for testing on Antenna connector

Test procedure:

1. The equipment under test was connected to an external DC power
supply and input rated voltage.

2. RF output was connected to a frequency counter or spectrum
analyzer via feed through attenuators.

3. The EUT was placed inside the temperature chamber.

4. Set the spectrum analyzer RBW low enough to obtain the desired
frequency resolution and measure EUT 25°C operating frequency as
reference frequency.

5. Turn EUT off and set the chamber temperature to —30°C. After the
temperature stabilized for approximately 30 minutes recorded the
frequency.

6. Repeat step measure with 10°C increased per stage until the highest
temperature of +50°C reached

Test Instruments:

Refer to section 5.8 for details

Test mode:

Refer to section 5.3 for details

Test results:

Passed

Remark: All three channels of all modulations have been tested, but only the worst
channel and the worst modulation show in this test item.
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Measurement Data (the worst channel):

Chain 0:

Reference Frequency: Lowest channel=3655MHz(10MHz for QPSK)

Power supplied (Vdc)

Temperature (‘C)

Frequency error

Hz ppm

-35 162 0.044323

-20 124 0.033926

-10 105 0.028728

0 123 0.033653

48.00 10 130 0.035568
20 133 0.036389

30 107 0.029275

40 145 0.039672

55 139 0.038030

Reference Frequency: Lowest channel=3660MHz(20MHz for QPSK)
Power supplied (Vdc) Temperature (C) Frequency error
Hz ppm

-35 154 0.042134

-20 126 0.034473

-10 104 0.028454

0 135 0.036936

48.00 10 147 0.040219
20 108 0.029549

30 126 0.034473

40 128 0.035021

55 150 0.041040
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Chain 1:
Reference Frequency: Lowest channel=3655MHz(10MHz for QPSK)
Power supplied (Vdc) Temperature (C) Frequency error
Hz ppm

-35 159 0.043502

-20 127 0.034747

-10 110 0.030096

0 126 0.034473

48.00 10 129 0.035294

20 130 0.035568

30 111 0.030369

40 147 0.040219

55 140 0.038304

Reference Frequency: Lowest channel=3660MHz(20MHz for QPSK)
Power supplied (Vdc) Temperature (C) Frequency error
Hz ppm

-35 150 0.041040

-20 122 0.033379

-10 111 0.030369

0 139 0.038030

48.00 10 144 0.039398

20 112 0.030643

30 123 0.033652

40 124 0.033926

55 153 0.041860
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6.11 Frequency stability V.S. Voltage measurement

Test Requirement:

FCC Part 90.213(a) and RSS 197 section 5.3

Test Method:

FCC Part 2.1055(a)(1)(b) and RSS Gen section 6.1.1

FCC:
Frequency range (fkiz) Fixed and base stations (ppm] Over 2 watts output :::;i:e srtions [:Tar:t]s or less output power
Below 25 100 100 200
25-50 20 20 50
72-76 5 50
150-174 5 5 50
216-220 10 1.0
220-222 01 15 15
421-512 25 5 5
B06-80% 10 15 15
B09-324 15 25 25
B851-854 10 15 15
854-869 15 25 25
B96-901 01 15 15
S02-928 25 25 25
502-028 25 25 25
. . 529-930 15

Limit: 835-040 01 15 15
1427-1435 300 300 300

Above 2450

IC:

The transmitter frequency stability limit shall be determined as follows:

(a) The frequency offset shall be measured according to the procedure described in RSS-
Gen andrecorded;

(b) Using a resolution bandwidth of 1% of the occupied bandwidth, a reference point at the
unwantedemission level specified in Section 5.7 on the emission mask of the lowest and
highest channel shallbe selected, and the frequency at these points shall be recorded as
fL and fH respectively.

The applicant shall ensure frequency stability by showing that fL minus the frequency offset

and fH plusthe frequency offset shall be within the 3650-3700 MHz band.

Test setup:

Temperature Chamber

Spectrum analyzer EUT

.

Att. ‘

Variable Power Supply

Note : Measurement setup for testing on Antenna connector

Test procedure:

1. Set chamber temperature to 25°C. Use a variable DC power source
to power the EUT and set the voltage to rated voltage.

2. Set the spectrum analyzer RBW low enough to obtain the desired
frequency resolution and recorded the frequency.

3. Reduce the input voltage to specify extreme voltage variation (+/-
15%) and endpoint, record the maximum frequency change.

Test Instruments:

Refer to section 5.8 for details

Test mode:

Refer to section 5.3 for details, and all channels have been tested, only
shows the worst channel data in this report.

Test results:

Passed

Remark: All three channels of all modulations have been tested, but only the worst
channel and the worst modulation show in this test item.
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Measurement Data (the worst channel):

Chain 0:

Reference Frequency: Lowest channel=3655MHz(10MHz for QPSK)

Temperature (C) Power supplied (Vdc) e Frequency error —
42 99 0.027086
25 48 85 0.023256
58 74 0.020246
Reference Frequency: Lowest channel=3660MHz(20MHz for QPSK)
Temperature (C) Power supplied (Vdc) iz Frequency error Som
42 86 0.023497
25 48 85 0.023224
58 59 0.016120
Chain 1:
Reference Frequency: Lowest channel=3655MHz(10MHz for QPSK)
Temperature (C) Power supplied (Vdc) e Frequency error —_
42 102 0.027907
25 48 91 0.024897
58 73 0.019973
Reference Frequency: Lowest channel=3660MHz(20MHz for QPSK)
Temperature (C) Power supplied (Vdc) e Frequency error —
42 90 0.024590
25 48 88 0.024044
58 64 0.017486
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